www.raider.bg

EXPLODED VIEW & PARTS LIST OF RD-CS25

Item No. Part Name Q'ty |Item No. Part Name Q'ty |ltem No. Part Name Iltem No. Part Name Q'ty
1 Cord plug 1 23 Rubber bush B 45 Reducer 67 Laser light 1
2 Rubber Sleeve 1 24 Bearing 607 1 46 Bearing 687 68 Laser light box 1
3 Switch 1 25 Boot ! 47 Gear 69 Ship form Switch 1
4 Capacitor 1 26 Armature 1 48 Gear 70 Translucertmask 1
5 Screw ST4x14 2 27 Fan 1 49 Bearing 687 " Rubber column 1
6 Cord clip 1 28 Bearing 6801 1 50 Washer 7 Steel bushing 1
7 Left housing 1 29 Middle cover 1 51 Brake Pin 73 Screw ST4X45 1
8 Spring 1 30 Screw ST4x16 3 5 Spring 7% Fixed guard 1
9 Switch unlock button i 3 Right housing 1 53 Screw Max12 75 Screw ST4X35 1

10 Name plate 1 32 Cotter pin P6x32 ! 54 ScrewM4x16 76 Screw M5X64 1
1 Inductor 1 33 Screw ST4x16 6 55 Reducer 7 Label 1
12 Back housing 1 34 Allen Screw M8x14.5 1 56 Screw ST4X20 78 Base plate 1
13 Spring 2 35 Outside flange 1 57 Spring washe 4 79 Adjusting knob 1
14 Carbon brush 2 36 Saw blade 1 58 ScrewM4X10 80 Parallel gauge 1
15 Carbon holder 2 37 Lower Guard 1 59 Bearing 687 81 Screw MAX10 1
16 Screw M4x40 1 38 Spring 1 60 Gear 82 Spring 1
17 | Spring 3 39 Screw Mx16 1 61 Circlip for shaft 12

18 7# Battery P 40 Screw M3x10 3 62 Bearing 687

19 Battery Cap 1 4 Name plate 1 63 Key 3x3.7x10

20 Stator 1 42 Spring 1 64 Spindle

21 Guide wind circle 1 3 Interlock plate 1 65 Screw ST3X10

2 Screw ST4x50 ) 4 Round pin @5x32 1 66 Laser box cap




